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SHENZHEN JINRUI STAINLSS STEEL MATERIALS BUSINESS DEPARTMENT
NO.5, XIFANG VILLA, SONGGANG STREET, BAOQ'AN DISTRICT, SHENZHEN CITY ,CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : STAINLESS STEEL
STRAWS

SGS Job No. : CP17-021070 - 52

Model No. : 6.0

Material No. : 304

Country of Destination : United States

Country of Origin : China

Date of Sample Received : 24 Apr 2017

Testing Period : 24 Apr 2017 - 02 May 2017

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Result Summary :

Test Requested Conclusion
US FDA Generally Recognized As Safe (GRAS) Specifications in stainless PASS
steel-Total Chromium content

Conclusion : The tested parameters comply with the requirement stated in Food and Drug

Administration Regulations.

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

M

Ivy Ren
Approved Signatory
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Test Results :

Test Part Description :

Specimen No. SGS Sample D  Description Material
(claimed by the cllent)
SN1 CAN17-069806.001  Silvery metal STAIMLESS STEEL

Test Method : SGS In-house method (GZTC CHEM-TOP-044-28 or GZTC CHEM-TOP-175-01), followed by
ICP-OES or titration method.

Test ltem(s Limit Unit MDL 491
Total Chromium 216 %(ww) 0.01 17.73
Comment PASS
MNotes :

1. %(w/w) = percentage of weight by weight
2. MDL=Method Detection Limit
3. ND = Not Detected(less than MDL)

Unless otherwise agreed in writing, this dmnnl Is issued I‘l!’ IJH'J Cumnﬂﬂr sub|

General Gondlilions of Service printed
avarieal, available on raguaal or

and, for aleciranic Inm‘\uldmnh
I ois far .- u 1
Alleilicn |8 drawn 1o "ii ||M|HI|M of Raability. lﬂd&ﬂtﬂiﬂtﬁ“h G
YL t iinded] Paracn rafects tha Company's iy llm |Imn of Ita Ianllan oaly and within the ulhil eﬂ
Cliant’s instructians, I Il\'f Tha Company's 30k rasponadbility is bo Ihl Cliant and Ihis doc mnl dods i “muln parties 1o &
transaction from axarcising all thair nghts and atians undar the iransactn can|
axcapt in full, without priar mlnmﬂwll of the mlM Any ur\lulﬂnrlmﬂ ateration, M ry or falsification M Ml cordent or
appearance af this d a | may b ta s futiast @etant o N! law. Unlass othareise stated the

rezults shown in this best rwnn refer anly to the uul'wlutlrmlun
Atientlan: Te eheck the auihenticity of insling /inspoction report & cartificats, ploase contact us ai tabaphone: {B6-7558307 1443

or amail: CN, Docchackings, com
: e gy Dbe 510663 1 (36-20) EE1SSEE5 | (D6-200 207113 wwow.sgsgroup.com.cn
|PE T BRI EE RSN ER 1088 BEEN: 510663 | (86-20) B2155555 1 (B6-20)B2075113 @ sgechinafsgecom

Member of the SGS Group (SGS 34)




SGS

Test Report No. CANEC 1706980601 Date: 02 May 2017 Page 3 of 3

Sample photo:

CAMN17-069806.001

SGS authenticate the photo on eriginal report only
*** End of Report ***
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